@
rier=emmE

492 Gy ey MRG0 G SEMBLY MANUAL

The photo depicts an assembled model

Specifications
Length 1,359mm Height A425mm Width 182mm
Main Rotor Dia. =1 1,605mm Tail Rotor Dia. 288mm Gross Weightx2 | 3.600g ~
Gear Ratio | T9 10.3:1: 465 | T10 95:1:465 T11 8451465

Control System 120 ° /140" CCPM choice Tail Drive System : Shaft Orive

# 1 With 720mm Main Blades # 2 not including main blades or battery

CONTENTS
1. INTRODUCTION/SAFTETY PRECAUTIONS/TAKE GUIDANCE FROM OUR DISTRIBUTOR OR ADWVANCED PILOT p.2
2. Buy aRadio Control Insurance Policy/Be careful when handling parts like the battery or charger/PRECAUTIONS FOR HANDLING F3
3. Precautions for Safe Flight/Flying Site and Range/Precautions for the Operator P.4-P.5
4. Precautions for Starting F.6-P.G
5. Precautions during Flight/Inspection after Flight P.6-P.7
6. Consumable Parts and Other Parts/Other adjustments and nofices fa%
7. PRODUCT WARRANTY AND LIABILITY INDEMMITY P.2
8. REPAIR AND AFTER-SALE SERVICE, TRANSFER OF PRODUCT P.g
9. ADDITIONAL ITEMS REQUIRED F.AD
10, TOOLS REQUIRED FOR ASSEMEBLY/Useful Tools P11
T4, HOWTOAVOID LOCSENING OF BOLTS/ERORY ADHESIVE/NSTANT ADHESIVE AGBIT/ASREASE MOVA TION CF TEMPORARY FXATION SANDNG/ Cord Hoklerand Spiral Tuke P2
165, UNMIVERSAL LINKS/BONDING OF BEARING INNER COLLAR Anstalling the Special Washer /Servo Mount Plate P
16, ASSEMBLY PROCEDURE 1 P.14-P.18
17, ASSEMBLY PROCEDURE 2 P.19-P.30
18, ASSEMBLY PROCEDURE 3 P.21-P.37
19, ASSEMBLY PROCEDURE 4 P.25-P.45
20, ASSEMBLY PROCEDURE & P.46-P.45
21, ASSEMBLY PROCEDURE 6 PEO-P&I1
22, PINION GEAR, MOTOR AND BATTERY P52
23, INSTALLATION OF THE BATTERY F.E3
24, OVERALL BASIC ADJUSTWMENT AFTER ASSEMBLY P.E4-PEE
20, SETTING AND ADJUSTMENT OF THE TRAMNSMITTER PE6-P.61
26, FINAL CHECK PRIOR TO FLIGHT P.G2
27, CHANGES FOLLOWING THE TEST FLIGHT P.A3
23, WHEN REPAIR IS NECESSARY P.64-P.6o
29, PARTS LIST P.BE-P.E0



70068 80013 80015

80115 96416

F.e5



ltem No.

Description

Qty Note

61411

Head button

|

w/Socker head bolt M3 X 8

61454

Main blade holder assembly

L-179077 already assembled

61494

Spindle shaft @ 10

w/Spindle shaft tube, Bolt, Washer

61605

FBL Washout arm assembly

Red L-72077 already assemblad

61608

FBL Pitch jig set

One set

61609

FBL Pitch arm (S0)

KX XXX X
4\4’\)44\

w/5ocket head bolt M3 X 6, M3 x 12

70004

Universal link

&

70069

Main blade bolt Mb

M5 x 30 w/Nylon lock nut

10442

Thrust washer

70443

Thrust bearing cap

10576

Washer 3 X 4.5 X

70550

Spindle shaft tube

70591

Crip spacer set

w/Spindle shim washer

70620

Spindle shaft washer ME

70648

Washout link C

W/ Pin

70657

Washout link pin

KX KX XK XXX KX

70654

Aluminum rotor spacer t3

P | DI DS PSS [ = DD [N DD N2 —

80001

Setscrew M3 X 4

80012

Socket head bolt M3 X 6

80013

Socket head bolt M3 X 8

80015

Socket head bolt M3 x 12

80031

Flat head screw M2 X 8

XXX | XX

80060

Socket head bolt M3 X 20

80075

Nylon lock nut M5

80115

Socket head bolt M2.6 X 8

80164

Nylon lock nut M4 (t3.8)

80181

Special socket head bolt M4 X 26

80201

Button head bolt M4 X 8

80213

Button head bolt M& X 10

80220

Threaded rod M2.3 x 85 (¢ 2.5)

81016

E Stopper ring M1.5

81023

Shielded bearing @ X 17 X 5

L-179027

81024

Thrust bearing @ X 17 X 5

55T-1780D5G

81041

Flanged bearing F3 X 7 X 3

XXX XXX XX XXX

LF-73022

96344

Damper rubber S0 (10 ¢ )

X

896416

Flybarless center hub (80)

x

Bolts set

96452

Control ball b5

x

Fg7



61184

81055
5

46

96

. @

F.85




ltem No.

Description

Qty Note

60732

Cross member B

|

61184

Bearing block w/bearing

690177 already assembled

61716

Carbon frame support plate

W/ Bolt

61727

Carbon main frame L

w/LF-1040727

61728

Carbon main frame R

XX XXX

!
1
!
|

w/LF-104022

70020

Cross member L32

HEX

70457

Cross member L32

70456

Cross member w/step L32

70583

Special washer M3

70655

Body catch head L2

70700

Body catch L30

XXX XXX
P P2 | = P22 2

80012

Socket head bolt M3 X 6

80013

Socket head bolt M3 X 8

80014

Socket head bolt M3 X 10

80015

Socket head bolt M3 x 12

80022

Socket head bolt M3 X 40

80029

Self tapping screw M3 x 12

80036

Flat washer M3

80039

Nylon lock nut M3 (£2.8)

80059

Socket head bolt M3 x 14

80065

Flat head bolt M3 x &

80068

Setscrew M3 X 15

80122

Socket head bolt M3 x 50

O|O|O|o|ICc|o|oc|o)|C|o|IoC|O

810565

Shielded bearing 12 X 24 X §

690177

81059

Flanged bearing F4 X 10 x 4

KX R XX KX X XK XK XX
’\)44\44\4\44\44\44\44

LF-104077

86002

Cooling fan cover stay bracket

896266

Bearing block MS lower w/bearing

96267

Frame brace mount

896312

Frame lower bracket

96424

Frame support (E12)

896465

Gyro mount

KX XX XX

P9



70655

L%
%%

61329

80014

F70



ltem No. Description Qty Note

61329 Front tray X1 w/Socket head bolt M3 X 8
61717 Carbon top tray x 1 w/Flat head bolt M3 X &
61718 Carbon top tray mount x 2

61719 Carbon front tray frame X 7

70457 Cross member 32 X P

70634 Cross member w/step L32FP20 X 2

Y06hh Body catch head L2 x 2

70700 Body catch L30 X 72

30013 Socket head bolt M3 % 8 * 10

30014 Socket head bolt M3 x 10 x 10

30039 Nylon lock nut M3 (12.8) X 10

30065 Flat head bolt M3 X 6 x 10

86172 Front bed mount X 3 Cross member L26R20
96431 Body mount plate ® 2

Fi7



86291
\

61564

6l 725

96292

96296

20065
)
E|
Iy

80171

80164




ltem No.

Description

61330

Bearing block w/bearing

L-191022 already assembled

61464

Autorotation sleeve

61536

Helical pinion gear T10

w/Setscrew M4 x4

61543

Helical pinion gear T2

w/ Setscrew M4 < 4

61564

Autorotation unit

Bearing already assembled w/Button head bolt

61571

Helical pinion gear T11

w/Setscrew M4 < 4

61725

Helical main gear T93

70572

Pinion nut M9

70583

Special washer M3

70578

Washer 15 x 18 X 0.5

7063

Special washer M4

XX | XX

80004

Setscrew M4 x4

80013

Socket head bolt M3 X 8

80014

Socket head bolt M3 x 10

80036

Flat washer M3

80065

Flat head bolt M3 X &

80171

Button head bolt M4 X< 10

80164

Nylon lock nut M4 (t3.8)

80181

Special socket head bolt M4 X 26

81005

Shielded bearing 10 X 19 X 7

KX R XXX XXX

L-181027

896218

Motor mount

96291

Main shaft

96292

Main shaft collar

w/Socket head bolt, Setscrew

896256

Tail drive gear T36

XX XXX

w/Flat head bolt

96297

Tail drive gear hub

P73



70004

96269
80013
70209 i 81036
R
80187

96270 e




ltem No.

Description

Qty Note

05012

Big horn set

s

|

Please purchase to JR radio division

61726

SWASH PLATE 90 (V2)

s

I

One set

70001

Jaint ball A

w/Flat head screw M2 X 8

70004

Universal link

EDED

70025

Switch damper rubber

70104

Servo mount plate B

0

70184

Ball arm L9

70209

Swash control arm brg collar

70565

Ball arm L28.25

10626

Servo mount plate C

XXX XX X[ XX

|
!
4
1
!
2
!
1

0

80004

Setscrew M4 x4

80013

Socket head bolt M3 X 8

80021

Socket head bolt M3 X 30

80031

Flat head screw M2 X 8

80037

Nut M2

80039

Nylon lock nut M3 (£2.8)

[elle] lelie] lal i)

80043

Threaded rod M2.3 x 35

80056

Threaded rod M2.3 X 8h

80067

Setscrew M3 X 3

&

80106

Threaded rod M2.3 x 100

80211

HEX Tapping screw M2.6 X 12

silver

80164

Nylon lock nut M4 (t3.8)

0
0

80187

Socket head bolt M2.3 X 15

81032

Shielded bearing 3 < 7 X 3

KUK XK XX XXX XXX XXX

L-73077

81036

Flanged bearing F4 X 8 X 3

raro o — =l oo = — ) —

LF-84027

84018

Elevator contral arm

96269

Swash control arm

86270

Swash control base

w/ Setscrew M4 < 4

9621

Base spindle shaft

96272

T-Arm lever

86273

CCPM Lever spacer set

896275

120 CCPM Pivot pin

96334

Elevator contral rod MZ2.5 X 165

KX XXX X XXX

w/llniversal link

96452

Control ball L5.5

—~ralol === = =] —

P75



80065

81004

86310

80004 80036 80039

705770

P75



ltem No.

Description

Qty Note

60094

Tail drive joint F

s

|

w/Setscrew M4 X 6

60733

Tail boom holder

s

2

70570

Cross member L2838

x
no

70583

Special washer M3

x

()

80004

Setscrew M4 x 4

80014

Socket head bolt M3 x 10

80022

Socket head bolt M3 x 40

80036

Flat washer M3

80039

Nylon lock nut M3 (t2.8)

80051

Poly slider 0,13

80069

Setscrew M4 X 6

80115

Socket head bolt M2.6 X 8

80129

Nylon lock nut M2.6

80168

Setscrew M3 X 6

OO |IC|o|Ic|o|oc|o|Ioc|O

81004

Shielded bearing & X 13 X 4

KIXPH[ XXX XXX X[ XX

R-135022

81068

Shielded bearing 12 X 18 X 4

G ) [N R R B ) ) R I (R B

6701727

896303

Bevel gear T21

w/Setscrew M3 X 6, Pin

96304

Bevel gear pin

86305

Bevel gear shaft

896306

Tail pinion unit bearing block A

Bearing already assembled

896307

Tail pinion unit bearing block B

Bearing already assembled

896308

Bevel gear T25

w/Setscrew M3 X 6, Pin

96309

Tail pinion shaft

86310

Tail pinion gear T22

XX XK XXX XX

w/ Setscrew M4 < 4

896311

Tail pinion unit set

RN R N iy BN ) T

One set

F77



75059

61724

61491 61259

60072

80036

82346
Option: 96243

P78 20025

/
@

i

s\/
W“§§i:

61303

61629




. Description

Qty

MNote

Lead harness 150LG

x

FPlease purchase to JR radio division

Rubber grommet

Spiral tube (Tm)

Hook and loop strap L

Fed Length 270mm

Blade holder

Hock and loop strap S

Red Length 200mm

Hook and loop strap

Black Length 200mm

Battery clamp

w/Flat head bolt, Nylon lock nut

Hook and loop fastener LE0

Carbon frame brace plate

w/Button head bolt M3 X 5

Assembly manual

LA O O G D
e AR = ERn TN A B [ RN g A

Switch damper rubber

Cord holder

0

w/Flat washer M3

Nylon strap 5

KX X

Socket head bolt M3 x 8

Socket head bolt M3 X< 10

Socket head bolt M3 X 12

Button head bolt M3 X b

Flat washer M3

FRP Body

KX PH XK X

Painted

FRP Body

White (not included in this kit)

Frame brace mount

P79



o

\ S
S

L3




ltem No. Description Qty Note
61324 Landing strut adapter X 4
61425 Landing skid X 2 Black w/skid cap
61426 Low profile landing strut Ver.2 X2 ow/Setscrew M4 x4
61443 Low profile landing gear set Ver? X1

70018 Spacer B3 X 8 x 65 X 7
70023 Landing skid cap X 4
Y0038 Cross member L32-P14 x 2

20001 Setscrew M3 X 4 X 10
30013 Socket head bolt M3 % 8 * 10
30015 Socket head bolt M3 x 12 x 10
30018 Socket head bolt M3 < 18 * 10
30019 Socket head bolt M3 x 22 x 10
20036 Flat washer M3 X 10
30039 Nylon lock nut M3 (12.8) X 10
30065 Flat head bolt M3 x 6 x 10
20100 Flat head bolt M3 x 10 x5
30122 Socket head bolt M3 x 50 x 10
96425 Brace adapter plate F X

86426 Brace adapter plate R X

86430 Battery mount plate X

F&1



70004

70626
80032

70002

96188 06215

F&2



ltem No.

Description

Qty Note

05015

Super horn set

s

|

Please purchase to JR radio division

60132

Tail boom brace clamp

x

I

Loffell

61549

Carbon hirizontal fin B

X

|

61573

Tail rod guide D set

x

4

w/Self tapping screw M2 X 8

70002

Joint ball B

w/Flat head screw M2 x 10

70004

Universal link

70104

Servo mount plate B

0
0
0

710288

Tail boom brace end 60

w/Socket head bolt M2.6 X 12

70626

Servo mount plate C

KX XXX

|
1
!
4
!

O

80009

Socket head bolt M2.6 X 12

80013

Socket head bolt M3 X 8

80015

Socket head bolt M3 x 12

80024

Self tapping screw M2 X 8

80030

Button head bolt M3 X b

80032

Flat head screw M2 X 10

80036

Flat washer M3

80037

Nut M2

80168

Setscrew M3 X 6

80204

Button head bolt M2 x 4

80211

HEX Tapping screw M2.6 x 12

OO |IC|o|Ioc|o|oc|o|o|C|D

Silver

81067

Shielded bearing 8 X 14 x 4

L-148027

83126

Tail control rod L785

w/lniversal link

83129

Carbon tail brace set L5590

XXX KX H XXX XX XXX
44\[\‘)4\4\44\44\44\444\

For 1 kit, w/ Tall boom brace end

96198

Shaft drive guide

w/L-148072

896315

Tail boom L808&

896319

Tail drive shaft

86320

Drive shaft insert set

w/Drive shaft callar

96337

Tail drive shaft set

KX XXX
4\[\‘)4\4\4

F&3






ltem No.

Description

Qty Note

60094

Tail drive joint F

s

T w/Setscrew M4 X 6

60556

Tail PC link B

s

2 w/lLink pin, E Stopper ring M1.5

61120

Carbon tall rotor blades L7105

s

2

61201

Tail slide ring

w/L-117077

61373

ASGTall pitch control lever set

One set

61424

Tail blade holder

61550

Carbon vertical fin B

XXX XX

61294

ASG Tail PC plate

1
1
1 For 1 kit
1
1

w/PC Link

70002

Jaint ball B

0 w/Flat head screw M2 X 10

70150

O Ring & x 7 x1

70163

O Ring 3.5 X b.b X1

70293

HG Tail FC link pin

70529

Tail PC bearing collar

70530

Tail PC slide bolt

70545

Washer 8 X 10 x 0.5

70577

Washer 5 X7 X 05

XX XXX X[ XX

1
2
2
2
2
2
2
2

80004

Setscrew M4 x4

80013

Socket head bolt M3 X 8

80014

Socket head bolt M3 x 10

80032

Flat head screw M2 X 10

80036

Flat washer M3

80037

Nut M2

80039

Nylon lock nut M3 (t2.8)

80069

Setscrew M4 X 6

80091

Button head bolt M2 X &

80115

Socket head bolt M2.6 X 8

80119

Button head bolt M3 X 8

80128

Nylon lock nut M2

80131

Socket head bolt M2 X 10

80168

Setscrew M3 X 6

[ellelie])ie]le]) o] le]liae] fal ] el i) )]

80200

Tail blade bolt set

w/ M3 X 15, Nylon lock nut

80204

Button head bolt M2 x 4

81004

Shielded bearing & X 13 x4

R-135022

81016

E Stopper ring M1.5

O

81028

Shielded bearing & X 10 X 4

L-105027

81029

Thrust bearing 5 X 10 x 4

T6-10

81038

Flanged bearing F 4 x 7 x 25

LF-74027

81065

Shielded bearing 7 x 11 X 3

L-117027

81068

Shielded bearing 12 X 18 x 4

6701727

81073

Shielded bearing 6 X 13 X 5

XX XK XX XXX XXX XXX XXX XXX XX

P —= 2 P2 e — e — o == = = = = — | = — | —
(]

L-136022

896304

Bevel gear pin

896305

Bevel gear shaft

96323

Tail output shaft

96324

Bevel gear T22(0utput)

w/setscrew M3 X 6, Fin

896325

Tail gear case cross member

896326

Tall output shaft stopper

w/Setscrew M4 x4

96327

Tail gear case plate L

63677 already assembled

96328

Tail gear case assembly

Bearing already assembled

96329

Tail gear lever bracket

96322

Bevel gear T22(nput)

w/setscrew M3 X 6, Fin

896330

Tail slide ring sleeve

96331

Tail center hub

w/O Ring, Setscrew M4 x 4

96338

Tail gear case plate R

XX XXX XXX XXX XX
44\444\44\44\444\[\‘)

63677 Bearing already assembled
F8b



W

. and catch the sky with JR/

JRPROPO.

iy IRPROPO.CO. JP

201203

LOT NO.

VIBE 5G E12 FEL ASSEMELY MANUAL Vol

The product and the cantents of thase instructions are subject

to change without notice due to improvement.




	partslist_sge12_ページ_01
	partslist_sge12_ページ_02
	partslist_sge12_ページ_03
	partslist_sge12_ページ_04
	partslist_sge12_ページ_05
	partslist_sge12_ページ_06
	partslist_sge12_ページ_07
	partslist_sge12_ページ_08
	partslist_sge12_ページ_09
	partslist_sge12_ページ_10
	partslist_sge12_ページ_11
	partslist_sge12_ページ_12
	partslist_sge12_ページ_13
	partslist_sge12_ページ_14
	partslist_sge12_ページ_15
	partslist_sge12_ページ_16
	partslist_sge12_ページ_17
	partslist_sge12_ページ_18
	partslist_sge12_ページ_19
	partslist_sge12_ページ_20
	partslist_sge12_ページ_21
	partslist_sge12_ページ_22

